
Initial Environmental Examination

PUBLIC 

Document stage: Draft  
Project number: 56139-001 
June 2024  

Bangladesh: Narayanganj Green and Resilient Urban 
Development Project – Water Supply Project 

Upgrading of Water Treatment Plant, Deep Tube 
Wells, and Distribution Network 

[Package Number NCC/NGRUDP/W-01] 

MAIN REPORT

Prepared by Narayanganj City Corporation, Government of Bangladesh for the Asian 
Development Bank (ADB). 



CURRENCY EQUIVALENTS 
(as of 1 January 2024) 

Currency unit – Bangladesh Taka (BDT)
 BDT1.00 = $0.01

$1.00 = BDT 108.50

ABBREVIATIONS 

ADB – Asian Development Bank 
AAQ – ambient air quality   
BDT – Bangladesh Taka
BNBC – Bangladesh National Building Code
[...]
of serving all households with reliable piped water in the near future.  
 
51. The water supply component of the overall NGRUDP covers two subprojects or packages, 
namely: (i) Water Supply Contract 1 which involves the rehabilitation and upgrading of existing 
WTP at Godenail, rehabilitation of existing DTWs and OHTs, and construction of new distribution 

 
16 Asian Development Bank (ADB). 2021. Key Indicators for Asia and the Pacific 2021. Manila. 



36 

network in selected District Metering Zone (DMZs) of NCC; and (ii) Water Supply Contract 2 which 
involves development of new production tube wells (PTWs) using the induced bank filtration (IBF) 
technology including construction or installation of disinfection units for each PTW, and 
construction of transmission pipeline from these PTWs to existing OHTs in the NCC area. These 
two water supply subprojects will have their separate IEE and corresponding IEE reports 
prepared. It is envisaged that these two subprojects will improve the drinking water supply system 
of NCC for the short to medium term. A long-term solution is being prepared which will involve 
the development of a bigger water treatment plant with Meghna River as a source in the future. 
However, the implementation of this long-term solution is expected to only commence after 10-
15 years from to date.  
 
B. Subproject Location 
 
52. This IEE covers the Water Supply Contract 1 Subproject as described above and 
explained in detail in this chapter. Figure 4 below shows the locations of the subproject 
components (see areas bounded by violet line).  



37 

 
 

Figure 4: Locations of Water Supply Contract 1 Componentsa, b 

 
a Coverage of Water Supply Contract 1 Component is bounded by violet line. 
b Disclaimer: Boundaries, colors, denominations or any other information shown on this 
map do not imply, on the part of ADB, any judgment on the legal status of any territory, 
or any endorsement or acceptance of such boundaries, colors, denominations, or 
information. 



38 

C. Summary of Subproject Components 
 
53. The Water Supply Contract 1 Subproject will aim to upgrade the water supply system by 
improving the efficiency of existing water treatment plant (WTP), deep tube wells (DTWs), 
overhead tanks (OHTs); and installation of new distribution network in selected district metering 
zones (DMZs) based on the overall water supply improvement masterplan of the city. Water 
Supply Contract 1 components are classified as follows: 
 

(i) Water treatment plant (WTP). Rehabilitation and upgrading of the existing WTP 
at Godenail with design capacity of 45 million liters per day (MLD). This will involve 
construction of additional treatment component (Moving Bed Biofilm Reactor 
(MBBR) unit), to enhance treatment efficiency and meet drinking water standards; 

(ii) Deep tube wells (DTWs). Rehabilitation of 17 nos. of existing DTWs; 
(iii) Overhead tanks (OHTs). Rehabilitation of 8 nos. of OHTs; and, 
(iv) Transmission and distribution network. 4.239 km length of transmission 

pipelines and 219.88 km of new distribution network in district metered zones 
(DMZs) 1 and 2 of the overall water supply masterplan for NCC. 

 
54. Description and specifications of each component are summarized in Table 11 below and 
the locations are illustrated in subsequent figures in this section.  
 

Table 11: Summary of Subproject Components (Water Supply Contract 1) 
Infrastructures / 

Components 
Function Description Location 

 Water 
Treatment Plant 
(WTP) 

To treat raw water to 
comply with drinking 
water quality 
standards 

(existing to be rehabilitated) 
Intake structure and raw water 
pumping system 
Nos: 1 set of structure 
Total Capacity: 45 MLD 
The rehabilitation works will involve 
installation/replacement of new intake 
pipes and provision for intake 
protection structures. 
 
(new to be installed/constructed) 
Moving Bed Biofilm Reactor (MBBR) 
system 
Nos.: 1 no. MBBR unit, with chemical 
room 
The MBBR is a new major upgrading 
component of the WTP, which will 
employ technology designed to 
significantly reduce the organic and 
inorganic load of raw water from 
Shitalakhya river, particularly during 
dry season. The water treated from the 
MBBR is expected to reduce the 
pollutants to levels at which the WTP is 
originally designed for. The upgrading 
will also include construction of a 
chemical room comprising storage 
tanks, feeding tanks with bole tap, and 
measuring tank. 
 
(existing to be rehabilitated) 
Inlet well and chemical dosing system 
Nos: 1 set of structure 

The existing WTP is 
located in a 
government-owned land 
at Godenail in the 
center of NCC. The site 
is adjacent the 
Shitalakhya river. 
 
GPS coordinates are as 
follows:  
23.639668N, 
90.514887E 



39 

 
 

Infrastructures / 
Components 

Function Description Location 

Total Capacity: 45 MLD 
The rehabilitation will include 
installation of mechanical rapid mixing 
component to ensure complete mixing 
of chemical during the process. 
 
(existing to be rehabilitated) 
Flocculation and sedimentation basins 
Nos: 2 flocculation basins and 1 4-
chamber sedimentation basin (1,413 
m3/chamber) 
Total Capacity: 45 MLD 
The rehabilitation works will involve 
restoration of flocculation chambers 
and sedimentation basins to ensure 
original design capacity is restored. 
 
(existing to be rehabilitated) 
Filtration (Rapid Sand Filtration) with 
Backwashing and Underdrainage 
system  
Nos: 1 rapid sand filtration with 6 filter 
units 
Total Capacity: 45 MLD 
The rehabilitation works will involve 
replacement of filter sand and gravel, 
and replacement of backup valve for 
the backwashing system. This is to 
ensure original design capacity is 
restored. 
 
(existing to be rehabilitated) 
Clear Water Reservoirs 
Nos.: 2 
Total Capacity: 4,200 cu.m.  (2,100 
cu.m. each) 
The rehabilitation works will involve 
restoration and/or repair/replacement 
of components such as chlorination 
device and high lift pumps. 
 
(existing to be rehabilitated) 
Sludge Tanks 
Nos.: 2 nos. 
The rehabilitation works will involve 
restoration of the sludge tanks. 
 
(new to be installed/constructed) 
Sludge drying lagoons/beds 
Nos.: 4 nos. (dimension of 16m x 22m 
x 1m each lagoon/bed) 
The construction of new sludge drying 
lagoons or beds are designed to dry up 
the sludge from the sludge tanks, prior 
to disposal. This new component will 
avoid the current practice of disposing 
sludge indiscriminately in open areas 
of the WTP. 
 
(new to be installed/constructed) 



40 

Infrastructures / 
Components 

Function Description Location 

Administration building with laboratory 
Nos.: 1 no.  
The new building will replace the 
existing but old building at the same 
area in the WTP compound. Design to 
be finalized during detailed design. 
 
(new to be installed/constructed) 
Chlorine storage and injection building 
Nos.: 1 no.  
The new building will replace the 
existing but old building at the same 
area in the WTP compound. Design to 
be finalized during detailed design. 
 
(new to be installed/constructed) 
Guard house and storage room 
Nos.: 1 no.  
The new guard house will replace the 
existing but old guard house at the 
same area in the WTP compound. 
Design to be finalized during detailed 
design. 

 Deep Tube 
Wells 

Additional source of 
raw water for the 
drinking water supply 
system 

(existing to be rehabilitated) 
Deep tube wells  
Nos: 17 
Total Capacity: 45 MLD 
The rehabilitation works will involve 
cleaning and/or replacement of parts to 
ensure original design capacity is 
restored. 

Various areas in NCC. 
See Table 13 for GPS 
coordinates. 

 Overhead 
Tanks 

Storage tanks for 
treated water prior to 
distribution. 

(existing to be rehabilitated) 
Overhead Tanks  
Nos: 8 
Total Capacity: 8,790 m3 
The rehabilitation includes 
replacement/installation of new flow 
meters. Others will be rehabilitated by 
repairing the structural damages, leaks 
in the tanks and also by replacing 
dilapidated pipes, valves, 
malfunctioning overflow valves, pits, 
ladders, etc. to make all tanks 
functional with intended efficiencies..xx 

Various areas in NCC. 
See Table 16 for GPS 
coordinates. 

 Transmission 
Pipeline 

To convey water 
from new PTWs 
under Contract 2 
going to the Khanpur 
Twin Towers. 

(new to be installed) 
Transmission Pipeline 
Pipe: DI  
Diameter: 700mm 
Length: 4.239 km 

This transmission 
pipeline will commence 
from the receiving pit at 
the end of the river 
crossing pipeline at the 
south bank of the 
Mahmudnagar canal to 
Khanpur Twin Towers. 
See Error! Reference s
ource not found.. 

 Distribution 
network 

To convey and 
distribute drinking 
water from the WTP 
to the different 
households and 
users in DMZs 1 and 

(new to be installed or replaced) 
Distribution Pipelines 
Pipe: HDPE and DI 
Diameter: 100 mm to 500 mm 
Length: 219.88 km 
 

The distribution network 
that will be rehabilitated 
is located in  the NCC 
area (see Appendix 3 
for detailed maps 
showing alignments) 



41 

 
 

Infrastructures / 
Components 

Function Description Location 

2 of the overall water 
supply masterplan of 
NCC. 
 

 

 
D. Rehabilitation and Upgrading of Godenail WTP 
 

1. Background and Status of the Existing Infrastructure 

The Godenail WTP was commissioned in the year 1990, with a design capacity of 45 MLD. 
The treatment plant was built over a 20,955.05 m2 land located at the bank of the Shitalakhya 

river. Google Earth map showing the location of the WTP is in  
55. Figure 5 below. 

 
Figure 5: Google Earth Map Showing Location of WTP 

 



42 

 
56. Per design, water is abstracted from the river via raw water pipeline structure. The current 
components of the WTP are: (i) intake pipe and raw water pumping system, (ii) inlet/receiving well 
and chemical dosing system (ammonium sulphate, alum and liquid chlorine), (iii) flocculation and 
sedimentation basins, (iv) filtration system, (v) sludge tanks, and (vi) clear water reservoirs 
(including post chlorination) and pumping system. The current treatment process is depicted in 
the following schematic diagram. 
 

Figure 6: Schematic Diagram of Current Water Treatment Plant at Godenail 

 
 
57. Intake structure and raw water pumping system. This component consists of intake 
pipe and grit chamber. Water flows by gravity to the grit chamber from the river through a 800-
mm diameter intake pipe. Three new low lift pumps and three old low lift pumps with 55 kW motors 
in each are being used to pump water from the grit chamber to a receiving basin through 500-mm 
diameter pipe. 
 
58. Inlet well and chemical dosing system. From the receiving basin, the water flows to 
another tank (inlet well) functioning as a mixing chamber where chemicals are mixed. These 
chemicals include coagulants (alum) and disinfectants (ammonium sulfate and liquid chlorine). 
 
59. Flocculation and sedimentation basins. Raw water from inlet well is pumped into the 
flocculation basin where flocs form and then settle in the sedimentation basin. There are two 
flocculation basins which consist of vertical baffling types, and two hopper basins. The 
sedimentation basins consist of tanks and pipe gallery. Sedimentation basin is configured with 
four horizontal channel chambers with capacity of 1,413 cu.m. each chamber.  
 
60. Filtration system. From the sedimentation basin, the partially treated water flows to the 
filtration system (rapid sand filter) consisting of six filter units. This filtration system has a 
backwashing mechanism and underdrainage system. The filter backwash system is shown in the 
following figure. 

  



43 

 
 

Figure 7: Sand and Gravel Filter Backwash System 

 
 
61. Sludge Tanks. There are two sludge tanks which store all the sludge generated from the 
flocculation, sedimentation and filtration system. The supernatant liquid is discharged back to the 
Shitalakhya river. These sludge tanks are desludged with the recovered sludge dried in open 
areas around the WTP. 
 
62. Clear water reservoirs. The clear water from the filtration system is pumped into the two 
clear water reservoirs. Capacity of each chamber is 2,100 cu.m. Post chlorination device is 
installed over the clear water reservoirs in order to inject liquid chlorine. With high lift pumps, 
treated water from clear water reservoirs is pumped and stored into 3 overhead tanks from where 
water is supplied to distribution line. These overhead tanks act as balancing reservoirs. 
 
63. Due to aging and lack of proper maintenance, the efficiency of the WTP has declined over 
the years. The production capacity has been reduced to 24.6 MLD in an effort to still utilize the 
facility. Many of the components of the WTP are already not functioning. The original design of 
the intake does not have the necessary protection structures. The feasibility study for the 
upgrading of the WTP found that sediments and other debris have already accumulated near the 
tip of the intake pipe. In addition, rust humps may have formed inside the intake pipe due to 
deterioration, with shells and other substances may have also adhered to the inner surface of the 
pipe. All these conditions contribute to insufficient water flow into the intake well. Dredging is 
carried out every year to clear the siltation around intake point, but this has not been very effective. 
Figure below shows the current condition at the site. 
  



44 

Figure 8: Current Condition at WTP Site 
  

 
Overlooking Shitalakhya River from WTP site, the 
pump house and inlet water chambers on the 
foreground 

 
Intake Pump House 
 

 
Receiving Well and Chemical Injection Basin 

 
Flocculation and Sedimentation Basins (capacity 
not fully utilized) 

 
Chlorine Storage and Chlorine Injection Building 

 
Sludge Tank 



45 

 
 

 
Monitoring Room (closed and not being utilized) 

 
Inside the monitoring room (closed and not being 
utilized) 

 
Existing DTW at site (operating but with some 
leakages) 

 
OHT serving the WTP 

 
Solid wastes (empty chemical containers) 
accumulated at site 

 
Solid wastes (packaging materials) accumulated 
at site 

 
65. Treated Water Quality. An assessment of the water quality in three different seasons [i.e. 
winter/lean (25 February), pre-monsoon/summer (12 May), and monsoon (17 September)] after 
treatment in WTP on the parameters such as turbidity, conductivity (test for total dissolve solids), 
Ammonia (NH3), Manganese (Mn), chemical oxygen demand (COD) and biological oxygen 
demand (BOD). Results suggest that the facility is unable to meet the Bangladesh national 



46 

drinking water quality standards (NDWQS). Table below shows that the results of water quality 
test conducted on the above-mentioned parameters. 
 

Table 12: Comparison of water quality results of Godenail WTP 

 
 

2. Rehabilitation and Upgrading Works 

66. The poor quality of treated water from the WTP (i.e. “delivery point” column in Table 12 
above) suggests the inefficiency of the WTP to treat water towards compliance with the NDWQS. 
Based on assessment,17 this is attributed to the deterioration of the WTP components due to lack 
of regular maintenance. To address this, the rehabilitation of the entire WTP will involve 
restoration of various original components, replacement of pipes, pumps and other 
appurtenances, and construction of new structures to replace the old dilapidated structures such 
as , administration building, chlorine storage and injection building, guard house and storage 
room. 
 
67. Further, the apparent worsening quality of raw water from the Shitalakhya river also 
contributed to the inefficient functioning of the WTP (footnote 8). When the WTP was built in 1990 
(more than three decades ago), its design was based on the significantly better quality of raw 
water from the same river during that period. But with the commercialization and industrialization 
in central Bangladesh, plus the increasing urban population, that took place in the last three 
decades, the quality of Shitalakhya river has deteriorated significantly due to discharges from 
these development activities. A simple rehabilitation of the WTP and retaining its original design 
as developed in the 1990s will not be enough. Treating the high levels of organic and inorganic 
load to comply with the NDWQS levels of 0.2 mg/l for BOD, 4 mg/l for COD and 0.5 mg/l for 
Ammonia-N will be difficult for the existing WTP regardless of its rehabilitation.18 Thus, to address 
this concern, an upgrading in treatment process has been proposed as well. An additional 
biological treatment component is needed to help reduce the pollution load of the raw water from 

 
17 Design Report For Rehabilitation of Godenail Water Treatment Plant. October 2022. 
18 National Drinking Water Quality Standards from ECR, 1997. It is noted that the new ECR, 2023 does not provide the 

standards for BOD and COD. The standard for Ammonia has been revised to 1.5 mg/l in the new ECR, 2023. 



47 

 
 

Shitalakhya river. The moving bed biofilm reactor (MBBR) technology was chosen for this 
purpose, which will be set up as the first stage secondary treatment for the WTP. 
 
68. Both the rehabilitation and upgrading of the WTP will aim at coping up with these negative 
factors, and thereby bring the production capacity back to the original design of 45 MLD and treat 
the water to quality within the NDWQS.  
 
69. Furthermore, the existing WTP has no effective sludge management. Accordingly, the 
sludge generated from the treatment process is just stored or spread over the open spaces within 
the WTP compound. The supernatant liquid from the sludge tanks is also discharged directly to 
the Shitalakhya river (footnote 8). Thus, the upgrading of the WTP will also include the setting up 
of an effective sludge management system through the construction of sludge drying 
lagoons/beds. The supernatant liquid will be recycled back to the system. The ultimate design for 
this recycling scheme will be completed during the detailed design phase. No discharge to 
Shitalakhya river will occur after the rehabilitation is completed. 
 
70. Figures below show the process flow of the existing WTP and the new process flow after 
the upgrading works. 
 

Figure 9: Existing Process Flow of WTP 

 
  



48 

Figure 10: New Process Flow of Upgraded WTP 

 
 
71. Construction of Moving Bed Biofilm Reactor (MBBR) System. The MBBR is the new 
component that will be added to the overall WTP design. MBBR is an attached growth biological 
water treatment process in which the microorganisms that carry out the treatment are attached to 
a solid medium, similar to the mechanism in trickling filter or rotating biological carriers/contactors. 
The bacteria/activated sludge grow on the interior surface of the solid medium/carriers. The 
bacteria break down the organic matter from the water and the aeration system keeps the carriers 
with activated sludge in motion. The carriers can be recycled after a set-period, depending on 
contamination level of in the inlet/ source water.  
 
72. The MBBR process will have four-stage aerobic and anerobic treatment as depicted in the 
following diagrams (Figure 11 and Figure 12).  
  



49 

 
 

Figure 11: Top View Plan of MBBR (with Aeration Tank, Ethanol Dosage tank and other 
Chemical  Dosage System) 

 
Source: Design Report For Rehabilitation of Godenail Water Treatment Plant. October 2022. 
 

Figure 12: Schematic Presentation of MBBR Treatment Process 

 
Source: Design Report For Rehabilitation of Godenail Water Treatment Plant. October 2022. 

 
73. A chemical room comprising storage tanks, feeding tanks with bole tap, and measuring 
tank will be constructed as part of the system. 
 
74. The MBBR process will essentially reduce the high level of BOD and ammonia nitrogen in 
the raw water from Shitalakhya river. The  MBBR will be designed to treat maximum values of 
source water quality on the following parameters: (i) BOD of 32 mg/L, and NH3-N of 10.7 mg/L. 
Although still at concept stage and will be finalized during the detailed design, the MBBR would 
be able to partially treat the water towards the following values: (i) BOD of 3 mg/L, (ii) NH3-N of 



50 

1.6 mg/L, (iii) NO3-N of 6.8 mg/L, and (iv) Total N of 9.03 mg/L.19 Basic calculations have been 
done, which arrived at these figures. Summary of these calculations are in Appendix 2. With these 
significant levels of pollution load reduction after the MBBR, it is expected that the rest of the 
components of the rehabilitated WTP will already be able to fully treat the water towards 
compliance with the NDWQS.  
 
75. Rehabilitation of intake structure and raw water pumping system. The old intake pipe 
will be fully replaced with new ductile iron pipe of 800mm diameter and connect to the intake pipe 
of the existing grit chamber. The grit chamber will be cleaned and restored. With the old intake 
structure built in the 1990s, no appropriate intake protection structures were built. The 
rehabilitation works will include the necessary protection structure to (i) prevent debris from 
entering the intake pipe, and (ii) ensure no navigational vessels could damage the intake pipe. All 
details of the rehabilitation works will be finalized by the DBO contractor during the detailed design 
phase. 
 
76. Rehabilitation of the inlet well and chemical dosing system. The inlet well will be 
restored and installed with mechanical rapid mixer to ensure complete mixing of chemicals during 
the process. All details of the rehabilitation works will be finalized by the DBO contractor during 
the detailed design phase. 
 
77. Rehabilitation of flocculation and sedimentation basins. The flocculation and 
sedimentation basins will be restored by repairing damaged parts and/or replacing defective 
components such as the baffles or any other smaller parts. All details of the rehabilitation works 
will be finalized by the DBO contractor during the detailed design phase. 
 
78. Rehabilitation of the filtration system. The filtration ponds will be restored and/or 
repaired for any damaged parts, and the filter sand and gravel will be replaced. The backwashing 
system will also be restored and/repaired to ensure the filter backwash system works efficiently. 
All details of the rehabilitation works will be finalized by the DBO contractor during the detailed 
design phase. 
 
79. Rehabilitation of sludge tanks. The sludge tanks will be restored and/or repaired for any 
damaged parts. All details of the rehabilitation works will be finalized by the DBO contractor during 
the detailed design phase. 
 
80. Rehabilitation of clear water reservoirs. The two clear water reservoirs will be restored 
and/or repaired for any damaged parts. Damaged mechanical parts such as chlorination devices, 
and lift pumps will be replaced. All details of the rehabilitation works will be finalized by the DBO 
contractor during the detailed design phase. 
 
81. Construction of sludge drying lagoons/beds. The sludge generated from the 
flocculation basins, sedimentation basins and rapid sand filter units will need to be handled 
properly in the WTP. The indiscriminate disposal of sludge in open areas of the WTP or discharge 
of sludge liquid to the Shitalakhya river is unacceptable as far as environmental management is 
concerned. Best practices require that sludge should be contained and dried in lined surfaces in 
order to prevent any potential contamination of soil. Thus, the rehabilitation of the WTP will include 
the construction of new sludge drying beds. Based on the current assessment of source water 
quality, turbidity, and therefore amount of coagulant required for settling, about 35 m3 of sludge is 
expected to be generated each day of operation. With this, four drying ponds of dimension 16.0 

 
19 Design Report For Rehabilitation of Godenail Water Treatment Plant. October 2022. 



51 

 
 

m (width) x 22.0 m (length) x 1.0 m (height) will be required to accommodate sludge generated 
for 10 days. Based on seasonal temperature, it is estimated that it will take less than 20 days to 
attain dried cake having 60% - 65% of moisture. Each bed will have perforated pipes below the 
sand and gravel bed to collect the drained liquid. A layer of sand and gravel each of thickness 
200 mm will be spread over the perforated pipes as drainage layers (footnote 8). The ultimate 
design for the sludge management system will be finalized during the detailed design phase. 
 
E. Sludge Management and Disposal 
 
82. During the detailed design phase, the sludge management system will be designed to 
ensure effective handling of the dried sludge, including the testing of sludge quality and frequency 
of sludge disposal. Dried sludge may be used as soil conditioner depending on its quality, or 
disposed to disposal site at Jalkuri Landfill Site (See Figure 11 and Figure 12).  
 
83. Jalkuri disposal site is about 4.5 km away from the WTP as shown in Figure below. Wide 
and 2-way city roads connect the city center to this disposal site. There is no potential access 
issue exists to this disposal site. The disposal of the dried sludge will be dependent on the volume 
of sludge generation to ensure no accumulation of dried sludge occurs in the WTP complex. 
Based on initial calculation, disposal is required once every 10-20 days but may be more often 
when sludge generation is higher during high turbidity seasons. This frequency of disposal will be 
adjusted accordingly during the operation phase. 
 

Figure 13: Google Earth Map Showing Location of Disposal Site 

 
 



52 

84. Accordingly, an area in the disposal site will be dedicated for the dried sludge. However, 
initial assessment revealed that this landfill site is nearing its full capacity, and there is an 
indication that the wastes are not properly managed due to apparent inadequate heavy equipment 
and personnel. While the plan of the subproject is to dedicate an area for the sludge disposal 
within this disposal site, no specific area was identified yet as of the conduct of IEE study. During 
the detailed design stage, the DBO Contractor will continue to consult with the operator of the 
landfill site to finalize the specific location for the disposal of the dried sludge. Development of this 
consultation and final arrangement will be included in the updating of the IEE for the subproject. 
 

Figure 14: Aerial Visual of Jalkuri Sanitary Landfill Site 

 
 
F. Rehabilitation of Existing Deep Tube Wells 
 

1. Background and Status of Existing Infrastructure 

85. There are 17 DTWs within DMZ1 and DMZ2 and operating an average of 22 hours per 
day, of average capacity of 1,000 liters/minute each. There are online flow meters at the outlets, 
but non-functional, thus data could not be obtained. The borewells were installed between 2003 
and 2017. Currently, 70% water supply in NCC is from ground water and 30% water supply is 
from surface water. Table 13 below summarizes the locations of these DTWs. Google Earth maps 
showing the exact locations are in Figure 15. Drawn to scale maps showing these locations are 
in Appendix 3. 
 
 



53 

 
 

Table 13: Location Details of DTWs to be Rehabilitated 
Serial ID Name of DTW Latitude Longitude DMZ DMA Ward_No 

1 Bhuiyar Bagh DTW 23.623491 90.493359 

DMZ-1 

DMA-13 (1) Ward-13 

2 Dewbhog DTW 23.615912 90.493136 DMA-14 Ward-14 

3 Golachipa DTW 23.619355 90.499503 DMA-14 Ward-14 

4 Paikpara DTW 23.606409 90.496788 DMA-17 Ward-17 

5 Nitaigonj DTW 23.606927 90.502371 DMA-15 Ward-15 

6 Shitalakhya DTW 23.605805 90.503575 DMA-18 Ward-18 

7 Bag E Jannat DTW 23.624874 90.500696 

DMZ-2 

DMA-12 Ward-12 

8 Killarpul Mazar DTW 23.635464 90.509369 DMA-11 Ward-10 

9 Poschim Tolla DTW 23.633488 90.507432 DMA-11 Ward-11 

10 Chowdhuri Bari DTW 23.653133 90.510961 DMA-8 Ward-08 

11 Pathan Tuli DTW 23.640273 90.508659 DMA-8 Ward-08 

12 Masdair DTW 23.62695 90.49177 DMA-13 (1) Ward-12 